@ CPCD10/15/18-XW32F (B) CPCD10/15/18-XW32B (©) CPCD10/15/18-XW32M (©) CPYD15/18-XW21F
B CPYD15/18-XW21B

HIUES  FHRGH»x
Part IV Body system contents

E) CPYD15/18-XW51B

(® CPYD15/18-XW21M

@ CPCD10/15/18-XW10F (1) CPQD10/15/18-XW21F

) CPYD15/18-XW51M

CPYD15/18-XW51F
@ CPCD10/15/18-XW12F

Fe EAs 4R URET!
Item Description Serial No. Page
K1 R IE¥5Y5's
Fig. 1 Counter balance assy ®@®00 @ ® @ ® @ 0 4-1
Kl 2 AN Eoyti e
Fig. 2 Nameplate All models of truck 4-3
Kl 3-1 A R ek K AR
Fig. 3-1 Seat assy All models of truck 4-9
K 3-2 JR Ry S E oyt e
Fig. 3-2 Seat assy All models of truck 4-10
K 3-3 JAB R A Eoy I e
Fig. 3-3 Seat assy All models of truck 4-11
Kl 3-4 A R ek K E oy KB
Fig. 3-4 Seat assy All models of truck 4-12
Kl 4 B ARG
Fig. 4 Truck body system ABOOOEOOEOBO 4-13
EE i 4 (CE) 3t EVRHH & FH i i 415
Fig. 5 Sound-proof housing (CE) Only for Europe special or option
Kl 6 € IS5 SR
Fig. 6 Instrument frame assy All models of truck 4-16
Kl 7 BLER B SRR s ok E oy el
Fig. 7 Hood and floor board assy All models of truck 4-18

4-A




Fria 2 FR i 4R iR E!
Item Description Serial No. Page
EE B 2 i 402
Fig. 8 Lock assy All models of truck

9 CE i ik 3t LR 4 JH] R 4.3
Fig. 9 CE Lock assy Only for Europe special or option

10 | e A4 Y
Fig. 10 Overhead guard All models of truck

4-B




K1 PRk
Fig.1 Counter balance assy

A Yk SR B e EIE H 1
Iltem Part No. Description Qty | Remarks Or Serial No.
1 | XF100-010001-000 T 1 1.0t
Counter balance
1 | XF150-010001-000 T 1 1.5t
Counter balance
Al
1 | XF180-010001-000 Counter balance 1 1.8t
2 | XF100-010002-000 &y 2 1.0t
Plug
2 | N163-010002-000 ¥ 2 1.5, 1.8tt
Plug
12k M30X 130
3 | G005782-030130-000 Towing pin M30 X 130 1
# & 30
4 | G007244-000030-000 Washer 30 1
ST
5 N163-010005-000 Tkl 1
Washer
A4 i CE
6 | XF250-011000-000 Towing pin 1 Not CE
Gk
6 XF250-011000-800 +Jl.ﬂé} . 1 For CE
Towing pin
PR
7 | N163-010007-000 Adjust shim 4
g 10
8 G0097P1-000010-00 Washer 10 4
#HE 10
9 G000093-000010-00 Washer 10 4
12 #: M10%20
10 | G005783-010020-00 Bolt M10x20 4
g
11 | N163-010008-000 ﬁ.IéH. 4
Adjust shim

4-1




K1

YA A

Fig.1 Counter balance assy

Fr Yk 2 Hi 2V BE 4R
Iltem Part No. Description Qty | Remarks Or Serial No.

12 | XF250-010002-000 Eﬁoard 1

13 | XF150-010003-000 ﬁfiﬁﬁoof 1

14 | XF150-010004-000 fiitiﬁrgproof 1

15 | G005783-008020-00 ﬁ‘f '\l>|/I88xx22(§) 2

16 | G000093-000008-00 %hg '8 2

17 | G000096-000008-00 \% a;[ﬁslhgr 8 2

18 | XF250-010101-800 an%rl\?er%b alance gauze 1 For CE

19 | XF250-011003-800 I%(gﬁffpin 1 For CE

4-2




K2 s AU

Fig.2 Nameplate All models of truck

WA AR o 0]

The inside of overhead

quard right Flonk . . view from"d’
‘ i Fey=y y
kneading boord view fromE’ FOREER # R A M

4 . overhead guord The inside of _right hind leg
=" "1 rigt hind leg
=% Aokl
view from'B” 3 The inside of
left hind le
18 5 17 9
( - I
Ip— 16
1o The right box - Export soles .
body(removes hood) view FEOMF

i —

Expart soles

view from'C”
24 25 26

FHRAL T 7 R (LB
Dual fuel transfer switch
installation location

B iyt

Fan Shroud




2 bR LA A

Fig.2 Nameplate All models of truck
FPs YR S Bk 2V BE 4R
Item Part NO. Description Qty | Remarks Or Serial NO.
R960-020049-001 B 2 DA A
1 fERFRAE
WA WERAN Dangerous PANiE|
S The inside of overhead R960-020031-001 2
Eunr:‘ riggt Fgmk export sales
neaading boar
S| CE #3%
4 - -
| 2 | R960-020012-001 CE nameplate 2 For CE
view from'* 3 3 | R960-020059-W00 Eg i’fgn 1 |Br5M hangcha K i :4b
29 30
2
1 R960-020047-001 1 P
\ —_—
AR EHALE) i . T R ARAE AN
Lo The right box 4 | R960-020019-001 Lift nameplate ! export sales
body(remaves hood) |
W) g R960-020035-001 2 HEARA BT
: ;
— ’_L" A —;% "“
5 R960-020027-001 é‘é?ﬁh 1 i
afe belt nameplate export sales
N163-020001-000 N 2 P
6 TR
Script nameplate 4ME HANGCHA
R960-020037-001 3 export sales HANGCHA
HLEAT ITAR%E
7 XF250-020014-001 Hood open nameplate 1
XF100-020001-001 2 1.0t }4H
A bR %5
8 | XF150-020001-001 Ton nameplate 2 1.5t WY
XF180-020001-001 2 1.8t A

4-4




B2
Fig.2 Nameplate

AR
All models of truck

The inside of
left hind leg

2
k4
=
A
«

AR

The inside of right hind le

view from’A"

view from'E”

overhead guard right hind leg

overhead

lank

TRE EAR AR

view from’B”

view from’F"
20

view from'f”

view from'F”

F Export sales

H I HRALE)

19 The right box

view from'D”

26

TR BT AL E

Dual fuel transfer switch

installation location

view from’C"

2425

A

Export sales

Fan Shroud

27

Fr Yk 2 Bk 2V BE 4R
Item Part NO. Description Qty | Remarks Or Serial NO.
XF100-020012-001 2 1.0t SM4]

export sales
W7 2 1.5t 4M
8 | XF150-020012-001 Ton nameplate 2 export sales
XF180-020011-001 2 1.8t S
export sales
XF200-020001-001 o 2 2.0t P4
8 AT AR 25
Ton nameplate .
XF250-020016-001 2 2.5t N
2.0t 41
. XF200-020011-001 A 2 export sales
Ton nameplate
XF250-020002-001 P 2 2.5t Shd
export sales
XF300-020001-001 L 2 3.0t W4
8 L0 IR e
Ton nameplate
XF350-020001-001 2 3.5t 4
XF300-020011-001 B 2 3.0t 5455
i {57 A 25 export sales
8 Ton nameplate 3.5t Ap
XF350-020011-001 2 :
export sales
S bR RS S X 4k
9 R960-020025-001 Diesel nameplate 1 For diesel fork lift trucks
TUmREE VI BOUUREL X4
10 | R960-020006-001 Gasoline nameplate 1 Gasoline and CNG
1.0t-1.8t 4} export sales
1 R840-020003-001 BIERERRL 1 75 pneumatic tires
Tyre pressure : s
R840-020004-001 yrep 1 1.0t-1.8t Py

&R

4-5




B2 #w
Fig.2 Nameplate

AR
All models of truck

The inside of
left hind leg

=
b=
®
Az
kY

=
®
=
e
e

g
-
<
<
.
=
<
o

5

o
]

]
<

o
S
=

view from'A”

overhead guard right hind leg

view from'F”
20

23

view from't’

view from'f"

" __F Export soles

30

view from'B’
29

HHEC RN
body(removes hood)

19 The right box

Export sales

view from’D”

view from'C’
26

2425

Fan shroud

FORAHEHTF X J e 5

Dual fuel transfer switch

installation location

Fr Yk E Hi 2V BE 4R
Item Part NO. Description Qty | Remarks Or Serial NO.
2.0t-2.5t 413 export sales
" R930-020003-001 AT RARSE L 5540 pneumatic tires
Tyre pressure 2.0t-2.5t N 4H
R930-020004-001 1
AR
3.0t-3.5t 41M# export sales
N R960-020051-001 Wb 1 %/ pneumatic tires
Tyre pressure 3.0t-3.5t 44
R960-020052-001 1
960-020052-00 20
R960-020040-001 B 1 P
12 V1T a2
Cut hand dangerous BN
R960-020034-001 1
export sales
R960-020016-001 e P
13 B VR B2
Antifreeze V%S
R960-020017-001 1
export sales
» R960-020020-001 TN R kR 1 Rk
Lubrication
R960-020021-001 1 i
export sales
7 B
15 | NO PART NO. Product nameplate 1
R960-020013-001 R TS 1 P
16 .
No swashing nameplate 2
R960-020014-001 gnamepiatel ol
export sales
=YV
17 | XF250-020017-001 Noise nameplate 1
X L2 f R Y S L2y e R
18 | R960-020030-001 S X L | EEEWLITA

Emergency stop

For emergency stop

4-6




B2 #w
Fig.2 Nameplate

AR
All models of truck

The inside of
left hind leg

=3
b
=
wm
o

=
=
=
nn
e

<
-
<
<
.
<
<
o«

=]

o
©

]
<

o
&
=

view from'A”

overhead guard right hind leg

view from'F”

fan shroud

view from'f’

6
26

view from’F"

Dual fuel transfer switch

installation location

A AT % % 0 B

F_Export sales

2425

4
3

view from'B’

30
body(removes hood)

HHRCERNE

19 The right box

29
Export soles

A Yk SR B e EIE H 1
Item Part NO. Description Qty | Remarks Or Serial NO.
W bR
19 | R960-020011-001 Hydraulic oil nameplate i
Bk HC AN HC
20 | RC250-010002-000 Mold HC 1 export sales HC
PR MR
21 | R960-020023-001 Tie downpoint 1
B Af i e s
22 | NO PART NO. Load nameplate 1
TR "
23 | R960-010101-000 Script 1 WY
For hydraulic fork
R960-020007-001 bR 1 1 (for export sales)
Operation nameplate
R960-020039-001 P P 1 WS X4
24
For Mechanical fork
R960-020008-001 Wb 2 1 (for export sales)
Operation nameplate
R960-020038-001 P P 1 RSB X 4
NIE Y e
25 | R960-020022-001 Tl d b3 1
Brake nameplate
P SOLE DALY I AKX %
26 | R960-020057-001 Flameout pull 1 No electric flameout fork
. R960-020029-001 s 1 WY
Warning nameplate s
R960-020009-001 g P 1 A
export sales
R960-020025-001 B 1 8 LPG X4
28 LPG Fr% i *
LPG nameplate ot 7
R960-020053-001 P 1 A LPG 3L

For export sales LPG fork

4-7




B2 #rr LA A

Fig.2 Nameplate All models of truck
g L “ o I Pk 2k ik o T BT T
E ggé S o /t/' — /3 Item Part NO. Description Qty | Remarks Or Serial NO.
=° = WA= R960-020015-001 - 1 LG
=5 . <2 29 fERFRAE
g Dangerous HN
x = R960-020033-001 1
g5 £ export sales
2 % R960-020048-001 } 1 A
- < < . 30 plo e
E Z 2 @ Dangerous AN
= = R960-020032-001 1
E 5 export sales
5 oo % 275
@L WKL
T g5 . ®e3
s L& Ly 55t
> e = U s o
3 Sz o ¥gs
€ 22 “ o=
< - =4 U=
: 4 £ Rk

=

8

A 2

"o

~ ™ o =2 S

=2

L3

W e £

< =3
o TS n
[ERS] £ 03 o
S ™ S L8 S
< =2 I

&
ay av -+
=

— <
E S
> a
x
()

4-8




KI3-1 ek L
Fig.3-1 Seat assy

A

All models of truck

Fr Yk 2 Hi Fo i BE 42 7Y
Iltem Part NO. Description Qty | Remarks Or Serial NO.

A | XF250-030000-G00 gﬁeﬁ:ﬁﬁ@ﬁping 1 fL5/INC:1-4

A | XF250-030000-G10 ?ﬁﬁﬁﬁ amping 1 £15/INC:1-4

1 | XF250-030001-W00 gie%t?gelt 1

2 G000096-000008-00 %hSer 8 4

3 G000093-000008-00 %hSer 8 4

4 | GO06170-008016-00 | (it M8 4

4-9




Kl3-2 ek L
Fig.3-2 Seat assy

A

All models of truck

Fr Yk 2 Hi AV B A
Iltem Part NO. Description Qty | Remarks Or Serial NO.
A | XF250-030000-G09 gﬁeﬁ:ﬁ?ﬁammg 1 5 /INC:1-4
1 | XF250-030001-W00 gie%fbﬁelt 1
2 G000096-000008-00 \%a[ﬁslhger 8 4
3 G000093-000008-00 %hSer 8 4
4 | G006170-008016-00 | FA 1 M8 4

4-10




K3-3  Jefar il
Fig.3-3 Seat assy

AEHRAEN
All models of truck

FPs YR S Ko A 48
Item Part NO. Description Qty | Remarks or Serial NO.

1 | XF250-030000-G20 gﬁeﬁﬁﬁ?ﬁpmg 1 BENNC:1-4

1 | XF250-030000-G30 g{ﬁ:ﬁ%ﬁammg 1 {5 /INC:1-4

1 | XF250-030000-G31 Eﬁt’ﬁvﬁﬁmpmg 1| N Sf;ﬁffﬁ #

2 | G000096-000008-00 %;[ﬁz_hser 8 4

3 | G000093-000008-00 %hser 8 4

4 | G006170-000080-00 ml\/l%uM'\/EIBS 4

4-11




Kl 3-4  Jefar b
Fig.3-4 Seat assy

E oyt e
All models of truck

Fr Yk 2 Hi 2V BE 4R
Item Part NO. Description Qty | Remarks Or Serial NO.

1 | XF250-030000-G29 ge*i:ﬁﬁagza%;ping 1 % /INC:1-4

1 | XF250-030000-G32 gﬁeﬁlw{ﬂtzﬁamping 1 IN(\:lillit-f?’S?a%zs)rfnz;ﬁx%g

2 | G000096-000008-00 \i%/a;[ﬁslhge '8 4

3 | G000093-000008-00 \i%/a;[ﬁslhser 8 4

4 | G006170-000080-00 il\/l%uMl\gs 4

4-12




Kl 4

FURY

Fig.4 Truck body system

e Yrray R i i BOE 4R
Item Part No. Description Qty | Remarks Or Serial No.

1 | XF150-410000-000 frf'zk e 1 | Except® @ © 4

1 | XM151-410000-000 frfﬁk ame 1 le%_%

1 | XF155-410000-000 e 1 ©

2 | XF250-401000-000 Eﬁéﬂ;ﬁgsy 1

3 | G005763-012030-00 | gt M12x20 6

4 | G000093-000012-00 \%[f’sﬁir 12 6

5 | G0097P1-000012-00 %ﬁgr 1 6

Al | XF150-440000-000 Eﬁa’ffﬁ%ﬁ assy 1 EXCG;‘QN@CD:G?E%%
A2 | XF153-440000-000 égaﬁf?;/%gi assy 1 @% I%::?M

6 | G005783-008020-00 fﬁ Ve 3

7 | G000093-000008-00 %hir o 3

8 | G0097P1-000008-00 %'f'sh ore 3

9 | XF250-440001-000 ?ﬁro g 2

10 | G006170-000006-00 ﬁ%uM'VéG 2

11 | G000093-000006-00 %a@sﬁer . 2

4-13




Kl 4

FURY

Fig.4 Truck body system

e Yrray R i i BOE 4R
Item Part No. Description Qty | Remarks Or Serial No.
12 | GO097P1-000006-00 %Eﬁ o6 2
13 | XF150-441000-000 fj@%ﬁtﬁﬁi bracket 1 | Except©) € €4t
13 | XF153-441000-000 Eﬁi@ﬁi’i bracket 1 @e6
14 | R840-441000-000 /%n? o iron 1
15 | G005786-012065-00 | - MI2x1.25%6.5 2
16 | GO07244-000012-00 \%[f’shif 12 2
17 | XF250-400001-000 éij%fp 1
18 | XF250-400002-000 ;Ee%]%sjtﬁp 1

4-14




K5 BaEdE (CE) AN HY I RR 4 4 B I

Fig.5 Sound-proof housing (CE) Only for Europe special or option
A Yk B B A Bl H 4
Iltem Part No. Description Qty | Remarks Or Serial No.
1 | XF250-435200-800 ggﬁtﬁcﬁi 1
2 | XF250-435100-800 Zie';t”gg;ff 1
3 | XF250-435001-800 b b 1
AN 4 | GO05783-006020-00 | pHitMEx20 3
5 | G000093-000006-00 | (1o € 3
6 | G0097P1-000006-00 | (14 € 3
7 | Go05783-008020-00 | FiEMEX20 6
N 8 | G000093-000008-00 | 14 & 6
= 9 | GooorpP1-000008-00 | L4 8 6

4-15




Ke AUCRIEM

Fig.6 Instrument frame assy

eSS
All models of truck

Fr Yk 2 Hi Fo i BE 42 7Y
Iltem Part No. Description Qty | Remarks Or Serial No.
{XFHE B Instrument
Al | XF150-420000-000 frame assy 1
AL A
1 | XF150-421000-000 Instrument frame 1
JedfEd,
2 | XF250-420201-000 Left cover 1 <2013-01-14
JitprE -
2 | XF250-420201-001 Left cover 1 =2013-01-14
14
3 | G907417-006016-00 ﬁ’?ﬂﬁ 5
Jr g
4 | XF250-420204-000 Rear cover 1 <2013-01-14
JE _
4 | XF250-420204-001 Rear cover 1 =2013-01-14
Py
5 | N163-420100-000 BRETALE 1
Bolt
SCHE
6 | XF250-420001-000 Bracket 1
A <2013-01-14
7 | XF250-420202-000 Right cover 1 1 Other
HiE H'& Oother
7 | XF250-420202-001 Right cover 1 >2013-01-14
<2013-01-14
) A A FRE S PR T 5
7| XF250-420205-000 Right cover 1 Not electricity flameout
and Front wiper forklift
=2013-01-14
VEE/RCS AP R R R TR I ) 4
7| XF250-420205-001 Right cover T | Not electricity flameout
and Front wiper forklift

4-16




Kl 6
Fig.6

(&2 5y
Instrument frame assy

ESER Y
All models of truck
e Y 45 M| AEsE A
Item Part No. Description Qty | Remarks Or Serial No.
B 2H G M5x16
8 | G907408-005016-00 Bolt M5x16 3
[HIERET
9 | XF250-420203-000 Front cover 1
B2 G M4x16
10 | G907408-004016-00 Bolt M4x16 2
4
11 | N163-420500-000 fﬁﬂ# 7
olt
FRJER
12 | XF250-420102-000 Switch rear cover 1
TEORHI
13 | XF250-420101-000 Switch front cover 1
AR A1 M6x16
14 | G907417-006016-00 Bolt M6x16 5
IR I
15| XF150-000001-500 hydro-cylinder sheath 2 Optional
g 1.0t-3t &L
16 | N163-420200-000 hold hoop 2 Optional
T pai
17 | XF250-420206-000 cup 1 Standard
WT FH T % 2
17 | XF250-420207-000 cup 1 For Cab forklift
T
18 | XF250-420209-W00 Oil cover 1

4-17




st

All models of truck

K7 PR SRR

Fig.7 Hood and floor board assy

4-18



K7 HLUEE SRR K
Fig.7 Hood and floor board assy

EERT
All models of truck
Fr Yk 2 Hi Fo i BE 42 7Y
Iltem Part No. Description Qty | Remarks Or Serial No.
1 | XF250-430001-000 %zéii:lip ad 1
Al | XF150-431000-000 g%o?fr?\aﬁzsy 1 INC:2-11,15-21
2 | XF250-431500-000 E?fgf%iﬁaﬁﬁ 1
3 | XF150-431600-000 ggﬂfiﬁfgiard 1
4 | XF150-431400-000 iﬁui%éjaﬁd 1
5 | XF250-431002-000 Seal Strip 2
6 | XF150-431003-000 ng‘eﬁ%trip 2
7 G005783-008016-00 ﬁjﬁ ngxllg 14
8 | G000093-000008-00 %lflshgr 8 18
9 G0097P1-000008-00 \%lflshgr 8 18
10 | XF250-431100-000 Eg%%pﬁfﬁc:ﬁd 1
11 | XF250-431200-000 Eéﬁiéﬁggfﬁjj 1
12 | XF150-450001-000 ijﬁ;’giﬁ dal 1 1t-1.8t
13 | XF150-450002-000 ggﬁfﬁ edal 1 1t-1.8t
14 | G907417-008025-00 ijjfiﬂséxfg M8>25 6

4-19




K7 HLUEE SRR K
Fig.7 Hood and floor board assy

FS e
All models of truck

A Yrks SR B i BOE 4R
Item Part No. Description Qty | Remarks Or Serial No.
15 | XF150-431800-000 E%ﬂii% 1

16 | XF250-431300-000 ’Bﬁffﬁiﬁ# 1

17 | Goos783-010045-00 | it MLOXAS 4

18 | G000093-000010-00 \%[f’sﬁgr 10 4

19 | G0097P1-000010-00 %ﬁgr 10 4

20 | XF150-431700-000 ézriiket 1

21 | G005783-008020-00 %@ﬁ ,\'>|"88:22(§’ 3

22 | XF250-433000-000 ﬂfgﬂ;;fsy 1 4 CE

22 | XF250-433000-800 ﬁlﬁfﬂﬁsy 1 For CE

23 | XF250-430003-G00 ;}fffmg 2

24 | G006177-000008-00 ﬁg‘uM'\gs 2

25 | XF250-433002-W00 ﬁ:jfb:n sulation 1

26 | XF250-430007-000 é‘j\?jﬁm . 1| OFPO®
26 | XF250-430002-000 gﬁfﬁte 1| @000
27 | N163-430004-000 E?o%ii%ﬁ 2

4-20




K7 HLUEE SRR K
Fig.7 Hood and floor board assy

it
All models of truck
A Yrks SR B i BOE 4R
Item Part No. Description Qty | Remarks Or Serial No.
28 | XF250-430100-800 TBTolﬁf@ﬁ 2 For CE
I8
29 | G000093-000008-00 Washer 2 For CE
#HIE8
30 | G000096-000008-00 Washer 4 For CE
Hikl6
31 | G000896-000006-00 check ring 6 2 For CE
%
32 | XF250-430008-000 Soal Sirip 1| OO ®
32 | XF250-430006-000 HE%E 1] @000
Seal Strip
B I ol
33 | XF250-434000-000 Gemel 2 4 CE
B A
33 | XF250-434000-800 Gemel 2 For CE
12 M8x20
34 | G005783-008020-00 Bolt M8x20 8
#JE 8
35 | G000093-000008-00 Washer 8 8
P8
36 | G0097P1-000008-00 Washer 8 8

4-21




Kl 8

E(PSYRY

Fig.8 Lock assy

Gl

All models of truck

Fr Yk 2 Hi 2V BE 4R
Iltem Part No. Description Qty | Remarks Or Serial No.
BHTE .
Al | XF250-432000-000 Lock assy 1 INC:1-6
1 | NO PAPT NO. Bt 1
Lock cover
B
2 | NO PAPT NO. Lock 1
B A
3 | NO PAPT NO. Lock base 1
I M8x20
4 | G005783-008020-00 Bolt M8x20 2
i 8
5 | G000093-000008-00 Washer 8 2
g 8
6 | G0097P1-000008-00 Washer 8 2

4-22




K9 CE ik ACHE TR 4= ] el e

Fig.9 CE Lock assy Only for Europe special or option

A Yrks SR B i BOE 4R
Item Part No. Description Qty | Remarks Or Serial No.
Al | XF250-432000-800 ﬁ;ﬁigfy 1

1 | NO PAPT NO. ﬁ‘)ﬁ II 1

2 | NO PAPT NO. ﬁ)ﬁ IIII 1

3 | NO PAPT NO. f%iiﬁﬁie 1

4 | G005783-008020-00 | gt M8x20 2

5 | G000093-000008-00 \%[f’shi g 2

6 | G0097P1-000008-00 %hir o 2

7 | G005783-008020-00 ﬁ%,&"ﬁx’fg 2

8 | G000093-000008-00 %lf'shir o 2

9 | G0097P1-000008-00 \%lf'sﬁer o 2

4-23




K10

RS

Fig.10 Overhead guard

Gl

All models of truck

A Yk A i A 48
Iltem Part No. Description Qty | Remarks Or Serial No.
JE L BE Frfid Standard
1 | XF250-800005-G00 Rear mirror 1 <2011-12
BRIV 5 L BE Frfic Standard
1 | XF250-800005-G01 Rear mirror 1 =2012-01
v SpIWEE: ) . .
1-1 | 9630311H00-G00 Rear mirror,LH/RH 2 &R Optional
2 | XF250-820000-000 T 1 <2011-12
Overhead guard = )
2 XF250-820000-001 e 1 =2012-01
Overhead guard - )
KRR
3 | XF250-800001-000 Sunroof sheet 1 <2011-12
RER
3 | XF250-800001-001 Sunroof sheet 1 =2012-01
iR
4 XF250-800004-000 Cover plate 1
H24T M5x12
5 | G000818-005012-00 Screw M5x12 3
A SRR R
6 XF150-840000-001 Right pillar 1
B
7 N163-800002-000 Rubber pipe assy 1
faran¥iras
B il
8 No.0-G00 Clamp 1
g 14
9 | G0097P1-000018-00 Washer 14 8
g 14
10 | G000093-000014-00 Washer 14 8
11 | GO05786-014045-01 E‘)ﬁ%Ml‘lx 1.5x45 8

4-24




K10

RS

Fig.10 Overhead guard

Gl

All models of truck

e Yrray R i e EIE H 1
Iltem Part No. Description Qty | Remarks Or Serial No.
12 | XF150-830000-001 f;ffﬁff—rﬁ'ajfy 1 Not CE

12 | XF150-830000-805 Ziffﬁfﬁigy 1 For CE

13 | G005786-016045-01 %ﬁi\,’\‘ﬂ"igi Tl 8

14 | GO00093-000016-00 %[f’shlesr % 8

15 | N163-800006-000 %her 8

16 | GO05783-006016-00 %ﬁﬁﬁ?é&l& 6

17 | G000093-000006-00 %hser 6 6

18 | G000096-000006-00 %hser 6 6

19 | XF250-800003-000 gg%f%%bber 1

20 | XF250-800002-000 i*f@i%ber 1

21 | XF150-800002-000 ﬁﬁasket 1

22 | XF150-800001-000 /lg gi%%asket 1

23 | GO00818-006025-00 | i HI MOX25 4

24 | XF250-800009-550 ﬁ‘? . 1 J%Hi Optional

andrail

4-25




4-26



